
 

 

  

 

REPUBLIC OF UGANDA 

MINISTRY OF WATER AND ENVIRONMENT 
 

INTEGRATED WATER MANAGEMENT AND DEVELOPMENT 
PROJECT (IWMDP) 

 

 
 

ENVIRONMENTAL AND SOCIAL IMPACT ASSESSMENT FOR 
THE PROPOSED CONSTRUCTION OF BITSYA WATER 
SUPPLY AND SANITATION SYSTEM IN BUHWEJU DISTRICT, 
UGANDA 
 
 

Prepared for: 

 

Ministry of Water and Environment,  

Directorate of Water Development, 

Rural Water Supply and Sanitation Department,  

Headquarters, Plot 3-7, Kabalega Crescent, Luzira,  

P. O. BOX 20026, Kampala, Uganda  

 

Prepared by: 

 

Bright Technical Services Ltd 

Plot 149, Kira Road, Kamwokya  

P.O Box 37629,  

Kampala, Uganda 

http://www.brightechnical.com/       

 

                                                                                                                               
[...]
These impacts are applicable to this Project, and 

will be addressed in line with these specific 

guidelines  

 

Community Health and Safety  

Projects should implement risk management strategies 

to protect the community from physical, chemical, or 

other hazards associated with sites under construction 

and decommissioning. Risks may arise from 

inadvertent or intentional trespassing, including 

potential contact with hazardous materials, 

contaminated soils and other environmental media, 

buildings that are vacant or under construction, or 

excavations and structures which may pose falling and 

entrapment hazards  

These impacts are applicable to this Project, and 

will be addressed in line with these specific 

guidelines.  



   

 

 

27 

 

2.7 INSTITUTIONAL FRAMEWORK 
Table 8: Institutional framework for the project 

 

Institution 

 

Role 

Ministry of Water 

and Environment 

▪ Review and approve the ESIA report (ESIS) 

▪ Through Buhweju District Natural Resources Office (DNRO), 

undertake environmental monitoring during project 

implementation. 

Directorate of 

Water Resources 

Management 

(DWRM) 

▪ Issue water abstraction and wastewater discharge permits. 

▪ Ensure monitoring of surface water resource, laboratory and field 

works and ultimately water pollution control.. 

National Environment 

Management Authority 

(NEMA) 

▪ The Environmental Monitoring and Compliance Department of 

NEMA will be responsible for the review and approval of ESIAs, 

post-implementation audits and monitoring of approved projects. 

Although project sponsors have a responsibility for monitoring their 

own activities, NEMA carries out its own monitoring largely through 

District Environmental Officers and environmental inspectors at 

NEMA's head office/ Lead Agencies. 

▪ Coordinate, inspect, supervise and monitor project activities to 

ensure that the environment and natural resources are not depleted 

but managed sustainably. 

Ministry of Lands, Housing 

and Urban Development 

(MLHUD) 

▪ Through the Chief Government Valuer (CGV) in the Valuation 

Department, MLHUD is responsible for reviewing and approving the 

Valuation Report developed as part of this RAP.  

▪ The valuation report is critical in ensuring timely payment of fair and 

adequate compensation as well ensure that the Project 

Construction and next steps commence in time. 

Ministry of Tourism, 

Wildlife and Antiquities 

▪ In-charge of protecting and preserving the sites with remain of 

cultural or archaeological importance when identified during 

construction activities for conservation, preservation, restoration 

and salvage. 

Directorate of 

Environment 

Affairs (DEA) 

▪ Coordinate, inspect, supervise and monitor the environment and 

natural resources. 

▪ Ensure that environmental policies and laws are respected while 

implementing water resources related projects. 

District Local 

Administration Structures 

(Bitsya District Local 

Government) 

▪ Local government structures are important for mobilising support 

for the project as well as monitoring its social-environmental 

impacts both during construction and operation phases. 

▪ Facilitate and/or coordinate activities of the developer in their areas 

of jurisdiction. 

▪ Mobilize local communities and key stakeholders to participate in 

EIA consultations and/or public hearings. 

Ministry of Gender, Labour 

and Social Development 

(MGLSD) 

▪ The department of Occupational Health and Safety (OHS) is 

responsible for inspecting and registering the workplace and 

monitoring of conditions under which employees on the project are 



   

 

28 

subjected.  

Developer (Ministry of 

Water and Environment/ 

Rural Water Supply and 

Sanitation Department 

▪ Apply for Surface Water Abstraction Permits from DWRM. 

▪ Compensate local Project Affected Persons (PAP) for any loss or 

negative effect of the project before implementing the project. 

▪ Implement mitigation measures and actions to protect the 

environment and monitor implementation of proposed measures in 

the specific site- ESMPs.  

Contractor  ▪ The Contractor(s) must include in their schedule of works, all 

proposed mitigation measures.  

▪ The Contractor(s) must have designated personnel (Supervising 

Consultants) to monitor environmental, safety and health matters 

during construction works, and report regularly to the Developer.  

▪ It is recommended that the Supervising Consultant Team include an 

Environment Management Specialist, who must be responsible for 

the day-to-day guidance of the project activities on environment 

and social compliance to the requirements of the Contract and 

legislation. 

 



   

 

 

29 

 

3 PROJECT DESCRIPTION 

3.1 LOCATION OF THE PROPOSED PROJECT 
The water supply area of the proposed Bitsya piped water supply system is located in Bitsya Sub 

County with an area of  63.78 km2 and Karungu Sub County with an area of 50.28 km2  (with an LC III 

administrative status) in Buhweju District. Buhweju Town is about 49 km from Kabwohe located along 

the Mbarara-Buhweju road. Under the Government of Uganda decentralization policy, the delegated 

political guidance, policy formulation and legislative authority is vested in the directly elected Local 

Council III Chairman together with the Councillors. The administrative affairs of the sub county are 

handled by a Sub-County Chief, who is also the head of the subordinate civil servants. The project 

targets to serve the six parishes in two sub counties with a total of 51 Villages (Local Council I).  
 

Buhweju District was curved out of Buhweju district in July 2010. The District has a land area of 700.6 

square kilometres and population of 126,200 with 62,400 females and 60,200 Males with the average 

house hold size of 5.4, with a total of 15,353 households. The literacy levels are at 64.1% females and 

78% male according to a projection by UBOS statistics. The district found in a hilly environment with 

farming as the main activity undertaken by the residents is comprised of 8 sub counties and one town 

council. The water supply area of the proposed BWSS is located in Bitsya and Kurungu Sub Counties in 

Buhweju district. Table 9 below summarizes the project area beneficiaries: 

Table 9: Proposed Water Supply Areas 

Sub 

County 

Parish/Supply 

area 
Proposed Villages (to be supplied)  

Bitsya Bitsya Bitsya, Rujjuga, Kasana, Kanoni, Kakuto, Muzigure, Kibandama, 

Kabutega, Kazirwa A, Kazirwa B. 

Kitega Kitega I, Kitega II, Karingoma A, Karingoma B, Kanyanzi, Kanyabitta, 

Nyakabungo 

Karungu Karungu central Nyabugando A, Nyabugando B, Ntoboora A, Ntoboora B 

Kasharara Karungu I, Karungu II, Rwankondo, Kyeshero 1, Bishenyi, Ahambuga, 

Ibogora, Kasharara 1, Kyeshero 2, Kabare , Kasharara 2 

Katara Nyakasa, Nyakitoma, Rwemisha, Kamukaki A, Kamukaki B, Mutojo, 

Kyesika, Nyakahanga B, Kamahanda, Nyakahanga A 

Rugongo Rugarama A, Rugarama B, Ekinoni, Nyakakongi, Nyangoma, 

Ryakabunu, Kabingo, Buturo, Rugongo Central 

 



 

 

30 

 

Figure 1 below presents the project areas. 

 

 

Figure 1: Maps of Uganda showing the location of Buhweju District - Project Sub-Counties. 

3.2 PROJECT DESCRIPTION AND DESIGN 

3.2.1 Design Criteria and Standards 
 

Based on the detailed Engineering Design Report (January 2022), the following design criteria and 

standards were followed. The design criteria adopted for the detailed design of the Water Supply 

System were based on the requirements stipulated in the Consultancy Services Terms of Reference and 

in accordance with various design standards of countries in the East African region as described in the 

following sections in this chapter. 

 

a) Water Treatment Plant Output 

Design output capacity of 2,200m3/day. 

b) Water Source 

River Nyarwambu is the source due to its reliability with a dependable flow of 0.11m3/s.  

c) Raw Water Abstraction 

The raw water abstraction to comprise of intake works, raw water pumping station and raw water 

pumping mains sized to deliver 2,200m3/day operated for 20 hours.  

Raw water pump(s) to be installed in duplicate to allow time for resting of the duty pump(s) and for 

standby precaution.  

The number of standby pumps provided is 50% of the number of the duty pumps.  



   

 

 

31 

 

Intake weir designed for 50 year return period flood flow of 3.3m3/s based on the following formula 

for the broad crest weirs. 

Q  =  1.7.CV.b.h3/2  (Reference AC Twort, Second Edition, Section 3.4) 

Broad Crest Weir Formula 

Where; 

Q = Flow rate, m3/s 

Cv = Velocity Coefficient 

b = Effective Width of Weir, m 

h = Effective head, m 

 

d) The justification for the proposed water treatment units: 

• High Colour and Turbidity needs a coagulation dose of 25mg/L and clarification for effective 

removal of turbidity and Colour to required levels i.e Turbidity, 1.5 NTU and Colour 10 

Ptcobased on the Jar test done.  

• High levels of Faecal Coliforms. This calls for disinfection by chlorination, after filtration.  

• pH correction is also needed after filtration in order to improve potability and protect network 

lines (from 5.60 to 6.70) hence a dose of 2.00mg/l, Sodium carbonate solution.  

• The results of the raw water tests indicated that the iron content is on the margin. Hence 

considering future changes and probable increase of Iron levels as more rains influence 

increase in Iron content by erosion and rocks weathering, it is better to include aeration before 

clarification.  

 

e) Water Treatment Process 

A conventional treatment process providing full treatment is adopted comprising of the following 

unit operations and processes in sequence: 

 

• Aeration: this treatment step will oxidize iron, aluminium and possibly manganese (Mn) 

present in the raw water to facilitate removal in downstream treatment steps. Aeration will 

also aid in the removal of taste and odour causing constituents which may be also present;  

• Coagulation (cationic polyelectrolyte): to facilitate removal of turbidity and colour;  

• Flocculation: gentle mixing of the chemically-dosed water will be provided by hydraulic 

means in a serpentine style configuration to promote the development of larger size floc 

particles which can be readily removed by gravity clarification (settling), clarification: using 

rectangular, horizontal flow settling basins, fitted without sludge scraper mechanism, to settle 

out flocculated solids; 

• Filtration: to provide final polishing of the clarified water and to act as positive barrier against 

chlorine resistant parasites which may be present, especially Cryptosporidium and Giardia; 

• Disinfection: of the filtered water by dosing of calcium hypochlorite followed adequate 

contact time to ensure that it is safe for consumption. 

 

The capacity of the treatment units are based on the plant capacity of the maximum water demand 

of 2,200m3/day respectively. 

f) Chemical Dosing 



 

 

32 

Chemical dosing will comprise aluminium sulphate (alum) for coagulation (for surface waters) and 

chlorine dosing for disinfection for surface water using gravity dosers in order to minimize potential 

problems with electrical feeding pumps and save on electricity costs. 

In the absence of local data typical dosing rates would be: 

• 10 - 80 g/m3 for alum (use 40 g/m3 for study as average throughout the year) 

• 1 - 4 g/m3 for chlorine (use 3 g/m3 for design) 

The dosing of calcium hypochlorite will follow the design criteria below: 

• Chlorine solution strength - 10% 

• Effective chlorine content - 65% 

• Specific gravity of hypochlorite 

solution  
- 1.1. 

g) Treatment Plant Loadings 

The following loadings of the treatment units were adopted from the Water Supply Design Manual, 

Ministry of Water and Environment (Uganda) 2013 have been applied. 

Cascade Aerator: Surface Loading 35 m3/m/hr 

Number of steps 4-6 Steps 

Multiple Tray Aerator: 
Surface Loading 70 m3/m2/hr 

Number of trays  4 – 8 trays 

Tray Interval  300 – 500mm 

Flocculator/Coagulator: 
Channel Flow Velocity 0.1-0.3 m/s 

Velocity gradient, G 30-60 s-1 

Detention time, t 900-1200 s 

Horizontal flow clarifier:  Surface Loading 1.2 - 1.5 m3/m2/hr 

Detention Time 1 – 3 hours  

Rapid gravity filter: 
Filtration rates  5 – 15 m3/m2/hr 

Backwash water rate   40 m3/m2/hr 

Air scour rate  60 m3/m2/hr 

Lamella Plates: 

  

Plates inclination 45-55o 

Plate spacing 50 – 100mm 

h) Power for Pumping  

The power requirement of a water pumping system is given by: 

 
 

Where:  

 = Power required (watts-hours/day) 

 = Acceleration due to gravity = 9.8m/s2 

 = Density of water = 1000 kg/m3 

 = Daily water requirement (m3/d) 

 = Total pumping head (m) 



   

 

 

33 

 

 = Overall mechanical efficiency of the system 

 

Power supply will be grid power as primary source and a prime generator as secondary source. 

i) Water Storage 

Storage reservoirs are required to store water to form a balance between continuous supply and 

day demand in the distribution area. A storage capacity of at least 30% of the maximum demand 

will be provided in the system.  

j) Hydraulic Calculations 

• Head loss 

If the design flow rate (Q) and the velocity of flow (v) are known, the required size of the water pipe 

is computed using the Darcy-Welsbach head loss Formula.  

 
 

Where: 

   = Head loss (m) 

     = acceleration of gravity in (m/s2) 

     = pipe length (m) 

     = pipe diameter (m) 

     = flow velocity (m/s) 

     = friction factor (unit less) 

The friction factor,  is a function of ( ) and the Reynolds number, where e is a roughness 

coefficient (measure the wall roughness of the pipe, with units of length).  

The calculation for the pumping mains has been determined using the Hazen Williams formula 

below. 

 

Q = K.C.A.R0.63.S0.54 

Where: 

 

Q = Flow rate  m3/s 

K = Conversion factor to SI units = 0.85 

C = Coefficient   

A = Flow area  m2 

R = Hydraulic radius = D/4 m 

S = Head loss  m/m 

• Pipe roughness 

 

The pipe roughness coefficient is dependent on a number of factors, including the type of pipes, 

corrosiveness of the water, and the age of the installation. The C-values of 90-110 for steel and 140-

150 for plastic pipes have been adopted based on the MWE Water Supply Design Manual of 

Uganda.  

 



 

 

34 

• Design software 

 

The above-mentioned values and formulas have been used within a hydraulic network calculation 

program EPANET 2 (Water Supply and Water Resource division, US Environmental Protection 

Agency, Cincinnati Ohio). This is an internationally recognized computer program to calculate the 

performance of water supply networks under various conditions. EPANET performs extended period 

simulation of hydraulic behaviour within pressurized pipe networks.   

k) Flow velocities 

Velocities in the primary distribution pipes should be between 0.5 m/s and 1.5 m/s.  A minimum 

velocity of 0.5 m/s should be a design goal, only in exceptional case however should the velocity be 

less than 0.2 m/s. Secondary distribution pipes should have a velocity of more than 0.2 m/s. It is 

preferable to limit the dynamic head loss to 5 m/km as much as possible. 

l) Pipe materials 

HDPE or uPVC pipes which are Flexible plastic pipe are preferred because they are corrosion-

resistant and their flexibility protects the system against uneven settlement. Pipeline of 100 mm 

diameter and below are to be HDPE pipe unless site conditions dictate otherwise. DI or steel pipes 

will be used for pipe diameters larger than 400mm and at stream crossings, rough terrain and for 

installation of the pipeline above ground surface. 

m) Pressures 

The operating head of water in the pipeline under peak flow conditions should never be less than 

5m. The pipe material must be strong enough to withstand the highest pressure that can occur in 